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FCC RF Test Report

APPLICANT : Motorola Mobility LLC

EQUIPMENT . Mobile Cellular Phone

BRAND NAME . Motorola

MODEL NAME : 10715, 10716

FCC ID . IHDT56WC4

STANDARD : FCC 47 CFR Part 2, 22(H), 24(E), 27(L)
CLASSIFICATION . PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Jan. 19, 2017 and testing was completed on Mar. 11, 2017. We,
Sporton International (KunShan) INC., would like to declare that the tested sample has been
evaluated in accordance with the test procedures given in ANSI/ TIA / EIA-603-D-2010 and
has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (KunShan) INC., the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Rep_ort FCC Rule Description Limit Result| Remark
Section
§2.1046 Conducted Output Reporting Only PASS -
Power
§22.913(a)(2) | ecive Radiated <7 Watts PASS :
Power
3.4
Equivalent Isotropic
§24.232(c) Radiated Power < 2 Watts PASS -
§27.50(d)a) | Fauivalentisotropic <1 Watts PASS i
’ Radiated Power
35 §24.232(d) Peak-to-Average <13dB PASS :
Ratio
§2.1049
§22.917(b) . . .
3.6 §24.238(b) Occupied Bandwidth Reporting Only PASS -
§27.53(g)
§2.1051
§22.917(a) Band Edge
7 < 43+10log10(P PA -
3 §24.238(a) Measurement 3+10log10(P[Watts]) SS
§27.53(h)
§2.1051
§22.917(a) —
. <43+ -
3.8 §24.238(a) Conducted Emission 43+10log10(P[Watts]) | PASS
§27.53(h)
§2.1055
. < 2.5 ppm for Part 22H
§22.355 Frequency Stability PP
3.9 §2.1055 for Te\r/nplmterature & PASS -
§24.235 ottage Within Authorized Band
§27.54
§2.1053 Under limit
§22.917(a) Field Strength of 31.18 dB at
. . o <43+
a4 §24.238(a) Spurious Radiation 43+10log10(P[Watts]) | PASS 2508.000
§27.53(h) MHz
Sporton International (KunShan) INC. Page Number :40f21
TEL : 86-0512-5790-0158 Report Issued Date : Apr. 01, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WC4 Report Template No.: BU5-FG22/24/27 Version 1.2



=amanas. FCC RF Test Report Report No. : FG711916A

1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer
Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone
Brand Name Motorola

Model Name 10715, 10716
FCCID IHDT56WC4

GSM/GPRS/EGPRS/WCDMA/HSPA/HSPA+/DC-HSDPA/LTE/
WLAN2.4GHz 802.11b/g/n HT20/

Bluetooth v3.0+EDR

Bluetooth v4.0 LE/Bluetooth v4.1 LE/Bluetooth v4.2 LE

Conducted: 355640080004009

EUT supports Radios application

IMEI Code Radiation: 355639080021294/355639080021302

HW Version WKGMA1A4-3

SW Version woods- userdebug 7.0 NMA25.27 314 intcfg,test-keys
EUT Stage Identical Prototype

Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.
2. There are two types of EUT sample 1 and sample 2, the differences between two samples are only

for SIM slot, sample 1(model name: 10715) is dual SIM slot, sample 2(model name: 10716) is
single SIM slot. According to the difference, the sample 1 to perform full test.

3. After pre-scan two SIM cards power, we found test result of the SIM1 was the worse, so we chose
dual SIM1 card to perform all tests.
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1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

GSM/GPRS/EDGE:
850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
Tx Frequency WCDMA:
Band V: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz
GSM/GPRS/EDGE:
850: 869.2 MHz ~ 893.8 MHz
1900: 1930.2 MHz ~ 1989.8 MHz
Rx Frequency WCDMA:
Band V: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz
GSM/GPRS/EDGE:
850: 32.72 dBm
1900: 29.99 dBm
Maximum Output Power to Antenna | WCDMA:
Band V: 23.59 dBm
Band Il:  23.59 dBm
Band IV: 23.57 dBm

Antenna Type

PIFA Antenna

Antenna Gain

Cellular Band: -0.4 dBi
PCS Band: 1.4 dBi
AWS Band: -0.4 dBi

Type of Modulation

GSM: GMSK

GPRS: GMSK

EDGE: GMSK / 8PSK

WCDMA: BPSK (Uplink)
HSDPA/DC-HSDPA: QPSK (Uplink)
HSUPA: QPSK (Uplink)

HSPA+: 16QAM

DC-HSDPA: 64QAM

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator
Maximum | Frequency
Type of Emission
FCC Rule System : ERP/EIRP | Tolerance :
Modulation Desighator
(W) (Pppm)
Part 22H GSM850 GSM GMSK 1.040 0.0096 ppm | 244KGXW
Part 22H GSM850 EDGE class 8 8PSK 0.270 0.0395 ppm | 251KG7W
Part 22H | WCDMA Band V RMC 12.2Kbps BPSK 0.127 0.0239 ppm | 4M21F9W
Part 24E GSM1900 GSM GMSK 1.377 0.0191 ppm | 243KGXW
Part 24E GSM1900 EDGE class 8 8PSK 0.508 0.0218 ppm | 247KG7W
Part 24E | WCDMA Band Il RMC 12.2Kbps BPSK 0.316 0.0064 ppm | 4M21F9W
Part 27L | WCDMA Band IV RMC 12.2Kbps BPSK 0.207 0.0139 ppm | 4M21F9W

1.7 Specification of Accessory

Specification of Accessory

AC Adapter Brand Name Motorola (Salom) Model Name [SSW-2865BR SPN5933A

Power Rating I/P: 100-240 Vac, 500mA, O/P: 5.0Vdc, 2000mA

Brand Name Motorola (ATL) Model Name [GK40
Battery 1 . 3.8Vdc,2685/2800mAh )

Power Rating (Min/Typ) Type Li-ion

Brand Name Motorola (Sunwoda) |Model Name |GK40
Battery 2 . 3.8Vdc,2685/2800mAh i}

Power Rating (Min/Typ) Type Li-ion
Earphone Brand Name Motorola (Cosonic) Model Name [SH38C16617

P Signal Line Type |1.1 meter, non-shielded cable, without ferrite core

USB Cable Brand Name Motorola (Sai Bao)  |[Model Name [SYD-A017A

Signal Line Type [1.0 meter, shielded cable, without ferrite core
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1.8 Testing Location

Test Site Sporton International (KunShan) INC.

No.3-2, Pingxiang Road, Kunshan Development Zone, Jiangsu, China
Test Site Location TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Sporton Site No. FCC Registration No.
Test Site No. 03CHO02-KS 418269
THO1-KS
03CHO03-KS 306251

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 24(E), 27(L)

¢ ANSI / TIA/ EIA-603-D-2010

U FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band Il.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
WCDMA Band V | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il B RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT(Adapter)

EUT(USB Cable)

Dipole Antenna

EUT (;‘))

EUT(Earphone)

I———

[ e——-"=1]
System Simulator

2.3 Support Unit used in test configuration

Item [Equipment Trade Name |Model No. FCCID |Data Cable [Power Cord
1. System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. |DC Power Supply [GW INSTEK |GPS-3030D [N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.6 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.6 +10=14.6 (dB)
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

|

System Simulaton EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

—— Power Divider
System Simulator
s I 4

EUT

= %ﬂ-

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulatar

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1 Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for GSM850 and WCDMA Band V.

The EIRP of mobile transmitters must not exceed 2 Watts for GSM1900 and WCDMA Band Il.

The EIRP of mobile transmitters must not exceed 1 Watts for WCDMA Band IV.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1.  The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4.  Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement
The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.
3.5.2 Test Procedures
1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.
2. The EUT was connected to spectrum analyzer and system simulator via a power divider.
3. Set EUT to transmit at maximum output power.
4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.
5. Setthe CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.
Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1 Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
5. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
=P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 9kHz up to a frequency

including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (x2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.
The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.
3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
4. The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

1
i-‘. Im .
1

1
Metal Full Soldered Ground Plane

- t::’

System Simulator Spectrum Analyzer / Receiver

4.2.2 For radiated test above 1GHz

RX Antenna

Spectrum Analyzer | RBeceiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Sporton International (KunShan) INC. Page Number ;18 of 21
TEL : 86-0512-5790-0158 Report Issued Date : Apr. 01, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WC4 Report Template No.: BU5-FG22/24/27 \ersion 1.2



=amanas. FCC RF Test Report Report No. : FG711916A

4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

442 Test Procedures

1.

9.

The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.
The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

Taking the record of output power at antenna port.

10.Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer | Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Feb. 23, 2017~ Conducted
R&S FSV40 101040 10Hz~40GHz Aug. 09, 2016 Aug. 08, 2017
Analyzer Mar. 09, 2017 (THO1-KS)
Thermal TenBilion | TTC-B3S | TBN-960502 | -40-+150°C | Oct. 13, 2016| 0 23 2017~ | 4 15 po17 | COnducted
Chamber Mar. 09, 2017 (THO1-KS)
EXA Spectrum ) 10Hz~44GHz, Radiation
Keysight N9010A | MY55150208 Apr. 22,2016 | Mar. 11, 2017 | Apr. 21, 2017
Analyzer MAX 30dB (03CHO02-KS)
) Radiation
Bilog Antenna TeseQ CBL6112D 37879 30MHz~2GHz |Aug. 20, 2016 Mar. 11, 2017 | Aug. 19, 2017 (03CH02-KS)
Double Ridge ) Radiation
ETS-Lindgren 3117 75957 1GHz~18GHz Oct. 22, 2016| Mar. 11, 2017 | Oct. 21, 2017
Horn Antenna (03CHO02-KS)
Radiation
SHF-EHF Horn| Schwarzbeck | BBHA 9170 |BBHA170249| 15GHz~40GHz (Feb. 15,2017 Mar. 11, 2017 | Feb. 14, 2018 (03CH02-KS)
" 1kHz~1000MHz / Radiation
Amplifier com-power PA-103A 161069 Apr. 22,2016 | Mar. 11, 2017 | Apr. 21, 2017
32dB (03CH02-KS)
" ) 1~26.5GHz Gain Radiation
Amplifier Agilent 8449B 3008A02384 Oct. 13, 2016| Mar. 11, 2017 | Oct. 12, 2017
30dB (03CH02-KS)
TTA1840-35 Radiation
ifi ~ Oct. 13, 2016 X Oct. 12, 2017
Amplifier MITEQ HG 1887435 18~40GHz Mar. 11, 2017 (03CH02-KS)
AC Power 61601000247 Radiation
Chroma 61601 N/A NCR Mar. 11, 2017 NCR
Source 3 (03CHO02-KS)
Radiation
Turn Table MF MF7802 N/A 0~360 degree NCR Mar. 11, 2017 NCR (03CH02-KS)
Antenna Mast MF MF7802 N/A 1m-4 NCR Mar. 11, 2017 NCR Radiation
ntenna Mas m~4m ar. 14, (03CHO2-KS)
EXA Spectrum . Radiation
Keysight N9010A | MY55150244 10Hz~44GHz Apr. 22,2016 | Mar. 11, 2017 | Apr. 21, 2017
Analyzer (03CHO03-KS)
) Radiation
Bilog Antenna TeseQ CBL6112D 35406 25MHz~2GHz | Apr. 16, 2016 Mar. 11, 2017 | Apr. 15, 2017
(03CHO03-KS)
Radiation
Horn Antenna | Schwarzbeck |BBHA9120D| 9120D-1356 1GHz~18GHz | Apr. 16, 2016 | Mar. 11, 2017 | Apr. 15, 2017
(03CHO03-KS)
Radiation
SHF-EHF Horn| Schwarzbeck | BBHA 9170 |BBHA170249| 15GHz~40GHz |Feb. 15,2017 Mar. 11, 2017 | Feb. 14, 2018 (03CHO3-KS)
Amplifi SONOMA 310N 187289 9kHz~1GH Aug. 09, 2016( Mar. 11, 2017 | Aug. 08, 2017 Radiation
mplifier z~ z ug. 09, ar. 11, ug. 08,
P 9 9 (03CHO3-KS)
Amplifi Agilent 84498 | 3008A02370 | 1GHz-26.5GHz |Oct. 13, 2016| Mar. 11, 2017 | Oct 12, 2017 | adiation
mplifier ilen z~26. z .13, ar. 11, .12,
P 9 (03CHO3-KS)
TTA1840-35 Radiation
Amplifier MITE 1887435 18GHz~40GH Oct. 13, 2016| Mar. 11, 2017 | Oct. 12, 2017
P Q HG z z (03CHO3-KS)
AC Power Ch 61601 F104090004 N/A NCR Mar. 11, 2017 NCR Radiation
roma ar. 11,
Source (03CHO03-KS)
Turn Tabl ChamP EM 1000-T 060762-T 0~360d NCR Mar. 11, 2017 NCR Radation
urn Table amPro - - ~ egree ar. 11,
9 (03CHO3-KS)
Ant Mast ChamP EM 1000-A | 060762-A 1 4 NCR Mar. 11, 2017 NCR Radation
ntenna Mas amPro - - m~4 m ar. 11,
(03CHO03-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz) for 03CH02-KS

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

5.2dB

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz) for 03CH02-KS

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

4.7dB

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz) for 03CH02-KS

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

5.3dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz) for 03CH03-KS

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

2.8dB

Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz) for 03CH03-KS

Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM850 GSM1900
Channel 128 189 251 512 661 810

Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 32.71 32.72 32.70 29.90 29.95 29.99
GPRS class 8 32.69 32.70 32.69 290.88 29.93 29.98
GPRS class 10 3191 31.93 31.94 29.05 29.11 29.17
GPRS class 11 29.82 29.84 29.82 26.98 27.04 27.10
GPRS class 12 28.47 28.43 28.47 25.70 25.77 25.82
EGPRS class 8 26.87 26.83 26.81 25.62 25.66 25.57
EGPRS class 10 25.94 25.81 25.82 24.61 24.62 24.57
EGPRS class 11 23.91 23.84 23.85 22.56 22.60 22.56
EGPRS class 12 22.61 22.59 22.60 21.46 21.53 21.46

Conducted Power (*Unit: dBm)

Band WCDMA Band V WCDMA Band I WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 | 1852.4 | 1880 | 1907.6 | 1712.4 | 1732.6 | 1752.6
AMR 12.2K 23.34 | 23.44 | 2358 | 23.42 | 23.57 | 23.46 | 23.45 | 23.42 | 23.56
RMC 12.2K 23.36 | 23.46 | 23.59 | 23.43 | 23,59 | 23.47 | 23.46 | 23.43 | 23.57

HSDPA Subtest-1 | 22.17 | 22.30 | 22.46 | 22.24 | 22.48 | 22.30 | 22.42 | 22.36 | 22.49
HSDPA Subtest-2 | 22.19 | 22.35 | 2255 | 22.24 | 22.47 | 21.98 | 22.47 | 22.39 | 22.48
HSDPA Subtest-3 | 21.73 | 21.87 | 22.01 | 21.75 | 22.03 | 21.88 | 21.98 | 21.94 | 22.02
HSDPA Subtest-4 | 21.70 | 21.85 | 21.98 | 21.73 | 22.01 | 21.84 | 21.95 | 21.91 | 21.97
DC-HSDPA Subtest-1| 22.01 | 22.10 | 22.18 | 22.05 | 22.29 | 22.1 | 22.19 | 22.16 | 22.30
DC-HSDPA Subtest-2| 22.03 | 22.11 | 22.20 | 22.07 | 22.26 | 22.09 | 22.23 | 22.19 | 22.31
DC-HSDPA Subtest-3| 21.54 | 21.64 | 21.70 | 21.70 | 21.81 | 21.75 | 21.68 | 21.64 | 21.75
DC-HSDPA Subtest-4| 21.52 | 21.61 | 21.67 | 21.60 | 21.79 | 21.62 | 21.64 | 21.60 | 21.72
HSUPA Subtest-1 | 20.25 | 20.34 | 20.52 | 20.24 | 20.43 | 20.33 | 20.44 | 20.37 | 20.48
HSUPA Subtest-2 | 20.22 | 20.29 | 20.49 | 20.22 | 20.43 | 20.30 | 20.48 | 20.36 | 20.47
HSUPA Subtest-3 | 21.20 | 21.36 | 21.53 | 21.25 | 21.46 | 21.32 | 21.45 | 21.37 | 21.51
HSUPA Subtest-4 | 19.65 | 19.82 | 19.94 | 19.69 | 19.94 | 19.82 | 19.89 | 19.83 | 19.99
HSUPA Subtest-5 | 22.20 | 22.30 | 22.50 | 22.20 | 22.40 | 22.30 | 22.40 | 22.40 | 22.40
HSPA+ (16QAM)

19.51 | 19.70 | 19.76 | 19.54 | 19.77 | 19.72 | 19.70 | 19.63 | 19.79

Subtest-1
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ERP/EIRP
GSM850 (Gt - Lc=-0.40dB)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 32.71 32.72 32.70
Conducted Power (Watts) 1.866 1.871 1.862
ERP(dBm) 30.16 30.17 30.15
ERP(Watts) 1.038 1.040 1.035
EDGEBS850 (Gt - Lc=-0.40dB)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 26.87 26.83 26.81
Conducted Power (Watts) 0.486 0.482 0.480
ERP(dBm) 24.32 24.28 24.26
ERP(Watts) 0.270 0.268 0.267
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GSM1900 (Gt - L= 1.40dB)

512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)
Conducted Power (dBm) 29.90 29.95 29.99
Conducted Power (Watts) 0.977 0.989 0.998
EIRP(dBm) 31.30 31.35 31.39
EIRP(Watts) 1.349 1.365 1.377
EDGE1900 (Gt - Lc= 1.40dB)
512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)
Conducted Power (dBm) 25.62 25.66 25.57
Conducted Power (Watts) 0.365 0.368 0.361
EIRP(dBm) 27.02 27.06 26.97
EIRP(Watts) 0.504 0.508 0.498
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WCDMA Band V (G - Lc- -0.40dB)

4132 4182 4233
Channel

(Low) (Mid) (High)

Frequency
826.4 836.4 846.6

(MHz)
Conducted Power (dBm) 23.36 23.46 23.59
Conducted Power (Watts) 0.217 0.222 0.229
ERP(dBm) 20.81 20.91 21.04
ERP(Watts) 0.121 0.123 0.127
WCDMA Band Il (Gt - Lc= 1.40dB)
9262 9400 9538
Channel

(Low) (Mid) (High)

Frequency
1852.4 1880 1907.6

(MHz)

Conducted Power (dBm) 23.43 23.59 23.47
Conducted Power (Watts) 0.220 0.229 0.222
EIRP(dBm) 24.83 24.99 24.87
EIRP(Watts) 0.304 0.316 0.307

WCDMA Band IV (Gt - Lc- -0.40dB)

1312 1413 1513
Channel
(Low) (Mid) (High)
Frequency
1712.4 1732.6 1752.6
(MHz)
Conducted Power (dBm) 23.46 23.43 23.57
Conducted Power (Watts) 0.222 0.220 0.228
EIRP(dBm) 23.06 23.03 23.17
EIRP(Watts) 0.202 0.201 0.207
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Peak-to-Average Ratio

Mode GSM850(dB) Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.12 3.07
Middle CH 0.12 3.07 PASS
Highest CH 0.12 3.07
Mode GSM1900(dB) Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.12 3.36
Middle CH 0.14 3.42 PASS
Highest CH 0.12 3.25
Mode WCDMA Band V(dB) | WCDMA Band Ii(dB) | WCDMA Band IV(dB) | Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.87 2.87 2.93
Middle CH 2.96 2.93 2.93 PASS
Highest CH 2.75 2.67 2.75
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GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum Spectrum
Ref Level 34.60 dém  Offset 14.60 d& Ref Leval 34.60 dBm  Offset 14.60 dB
= ATt 3008 AQT 2ms & RBW 10 MH2 = ATt 30d8  AQT 2ms & RBW 10 MH2
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Middle Channel

Middle Channel

Spectrum Spectrum
Ref Level 34.60 dém  Offset 14.60 d& Ref Leval 34.60 dBm  Offset 14.60 dB
= ATt 3008 AQT 2ms & RBW 10 MH2 = ATt 30d8  AQT 2ms & RBW 10 MH2
TRGIEXT TRGIEXT
@155 View @15a View
0.1
00t
N ! o
1E-03; 1E-03;
1E-0- 1E:
cEL} 1E-0S:
i \ \
| \ \
FCF 836.4 MHz ean Pwr + 20.00 dB [CF 836.4 MHz

v Function Samples: 130000
Mean | peak | crest | 10% | 1 | oase | 0.01% |
Trace 1 [ 31,69 dem | 31.75 dbm 0.09 ds 0.0 6B 012 dB 0.12 dB 012 db
~r ——
L i ]

4
Oete: 73 FEB 2017 025401

zan Pwr + 20.00 dB

| Complementary Cumulative Distribution Function

Samples: 130000

Mean | Peak | crest | 109 | e | oas | 0.01% |
Trace 1 [ 26.16 dem | 29.25 dBm 3.00 ds 2.55 0B 2.55 4B 3.07d8 3.10 db
— —
T ow Y 2

Date 6 MAR 2017 143807

A

Highest Channel

Highest Channel

Spectrum l Spectrum |
Raf Lavel 24.60 dém  Offset 1460 dB Ref Leval 24.60 dBm  Offset 14.60 dB
= ATt 3008 AQT 2ms & RBW 10 MH2 = ATt 30d8  AQT 2ms & RBW 10 MH2
TRGIEXT TRGIEAT
@155 Viaw @155 viw
0.1
= \ 3
< X <
||
11603 1603
I8
RE-D iE
s A=
\ | \
loF 848.8 Mz Mean Pwr + 20.00 d8 (CcF 8488 MHz Mean Pwr + 20.00 dB
v € Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 100 | _oa% | ooiee | Mean | Peak | crest | 10% | 10y |01 | o019 |
Trace 1 [ 31,69 dem | 31.8 dbm 0.19 d8 0.0 6B 012 dB 0.12 dB 014 db Trace 1 [ 26.10 dem | 29.25 dBm 3.06 ds 2.52 0B 2.55 4B 3.07d8 3,07 db
f—— e ———
1 Measuring..  GRORLEOED S 4 [ Measuring...  QRURRENED WS 4
_ . ' = — A

Oete: 23 FEB 2017 0254:10

Date 6MAR 2017 143818

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WC4

Page Number : A6 of A34
Report Issued Date : Apr. 01, 2017
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



swamanas. FCC RF Test Report

Report No. : FG711916A

GSM1900 (GSM)

GSM1900 (EDGE class 8)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

WCDMA Band Il (RMC 12.2Kbps)

Spectrum =] Spectrum =]
Ref Lovel 30.00 dBm  Offsel 14,60 ob Ref Lovel 30.00 dBm  Offsel 1540 ob
e att il aQr Zms = RBW 10 Mz e att ol agr Zms o RAW 10 Mis
(@153 View (@153 View
- =S
0.1 = 0.1 =
00 - 00 -
z 8|
b \
1 b
| |
1ED) ‘\ 1ED) -
1605 1605
CF D26 .4 MHZ CF 1.8524 GHz Mean Pwr + 20.00 dB
© y G o Function o y G O Function Samples: 010
Mean__ | peak | Grast | 0% | 190 [ Mean__ | peak | Crost | 0% | 1% I
25 66 dbm 3 dB 1.65 dB 243 d8 258 oBm 25 70 dbm 312 d8 1.74 dB 2.46 48
i Measuring..  UESNARE A ] i Mrasuring...
Date: 23 FEB 2017 022738 Dafe: 23 FEB 2017 020545
Spectrum =] Spectrum =]
Ref Lovel 50.00 dim  Offset 1460 di Ref Lovel 50.00 dim  Offset 15.40 di
o att a0 ds  AGT 2 s @ RBW 10 MKz o att a0l AQr 23 e RBW 10 Mz
(@153 view (@153 view
IS =
o . = o =
\
\ s
04 A 04 4
{ \
\ b:
\ \
\ \
: y ik
1E4 \ 1 1
1£D | 1£D ‘i
! |
\ |
1605 1 160
Agan Pwer + 20,00 dB CF 1.8 aHz Mean Pyr + 20.00 4B
O Function o Function Samples: 010
| peak | Crast | 0% | 190 [ | peak | Crost | 0% | 1% | B | o
25 50 dbm 1.66 0B 2.45 d8 2576 dibm 3.20 48 1.74 dB 2.46 48 2.93.d8
——
I Measurma... ravurng.. @ULCALLLE W )
Cafe: 23 FEB 2017 0227.41 Cafe: 23 FEB 2017 0206.01
Spectrum =] Spectrum =]
Ref Lovel 50.00 dim  Offset 1460 di Ref Lovel 50.00 dim  Offset 15.40 di
o att a0 ds  AGT 2 s @ RBW 10 MKz o att a0l AQr 2 s e RBW 10 Mz
(@152 View (@152 View
5 . = 5 =
lL 4
04 x 04 -
z\ 1
1E4 l‘!\ 1E4 }
| |
1 |
1ED \ 1ED -
1605 %} 1605
|
CF B46.6 MUz CF 1.9076 GHz Mean Pwr + 20.00 dB
© y G o Function o y G O Function Samples: 010
Mean | peak | Crast | 0% | 190 [ Mean__ | peak | Crost | 0% |
268 oBm 25 73 dbm 3.05d8 1.65 dB 2.41 d8 275 dB 2.55 d8 Trace 1 [ 22 50 0Bm 2542 dbm 29248 1,68 dB
—
I Mrasurng... QRSN W 4 I
Cafe: 23 FEB. 2017 0228.02

Date: 23 FEB 2017 0206 1
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=amanas. FCC RF Test Report Report No. : FG711916A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

£l

Spectrum

Ref Lovel 3000 dom  Offsel 15 0 0B
e At andd aQr 2 ms e ROW 10 MHz
@153 View

i

1E-05
[

CF 1.7124 GHz

c y Ci Distri Function

Mean__ | peak | Crast | 1% | 196 [
Trace 1 [ 2305 obm 26,36 cbm 33148 1.74 0B 2.52 dB

— -

e
Heasuring...  [QIEENEEEY Wl

Date: 23 FEB 2017 0113539

Middle Channel

gl

Spectrum

Ref Lovel 50.00 dim  Offset 15.40 di
e At a0l AqQT 2 s w BBW 10 MHz
@<

3 View

i

1E05 ‘

CF 1.7326 GHz dean Pwr + 20.00 dB

c y Ci Distri Function Samplas: 130000

Mean | Paak | Crast | 10% | 19% | 0.1%0 | .0

Trace 1 [ 2262 obm 2569 dbm 3.17 48 1.74 0B 25208 2.93 dB 3.13 d8
—

=
I | Heasorng. MRS

Date: 23 FEB 2017 0}:35:68

Highest Channel

gl

Spectrum

Ref Lovel 50.00 dim  Offset 15.40 di
e At a0l AqQT 2 s w BBW 10 MHz
View

SR

i

1E05 |

CF 1.7526 GHz ' dean Pwr + 20.00 dB
c y Ci Distri Function Samples: 130000
Mean | Peak | Crast | 10% | 19% | 0.1%0 | o018
Trace 1 [ 2267 obm 2567 cbm 3.01d8 1.71 dB 2.41 d8 275 dB 2,56 db
— -

Feasormg..  QIRMAEND WO

Date: 23 FEB 2017 013614
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=amanas. FCC RF Test Report Report No. : FG711916A

26dB Bandwidth

Mode GSM850(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.315 0.314
Middle CH 0.317 0.313
Highest CH 0.315 0.317
Mode GSM1900(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.314 0.313
Middle CH 0.312 0.312
Highest CH 0.315 0.317
Mode WCDMA Band V(MHz) WCDMA Band [I((MHZz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.87 4.86 4.86
Middle CH 4.87 4.86 4.85
Highest CH 4.87 4.87 4.86
Sporton International (KunShan) INC. Page Number : A10 of A34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

RefLovel 24.60 0ém  ONSel 14.60 98 w RBW 3 kHz RefLovel 34.60 dBm  OfSEt 14.60 98 w RBW 3 bHz
o ALt 3048 SWT & s & VBW 10 kHz Mode Auto FFT o ALt 30d8  SWT 6 s e VBW 10 kHz Moda auto FFT
[@ 2Pk Max CEIED
LY .00 dB Ml
- B 200 -
= Y e i mJ ndiy 26.00 de ’
0 F, By 114700000000 ki4z 20 313,700000000 kiHz
. 2619.3) 2627.3]
10 10 7
0 [}
\ z
-10 2 —~ -10 A
v o
-20 di
o
<30 o 30
M J
40 dbs . 40 db, F b
] Y A
M, s e
P En T
60 di 51
| CF 874.2 MHz 1001 pts Span 1.0 MH2 | CF #74.2 MHz 1001 pts Span 1.0 MHz
Markar Marker
Type | Ref | Tre | - value ¥-value | Function | Function Result | Type | Ret | Tre | ¥-value ¥-value | Function | Function Result
M1 1 2679 MHE | 00 dam ndB down | 3147 kHE ML 1 624,163 MHz | dem nd down |
T1 1 824,042 MHz | -0.01 d8m N 26.00 08 Ti 1 8240432 MHZ | a dam nds
T2 1 8243578 MHz 0.15 dem Q faclor E T2 1 824.3568 MHz -5.54 dBm Q faclor
- T >

Oste: 23 FEB 2017 03.01:26

Y

Date 6MAR 2017 142344

Middle Channel

Middle Channel

Ref Lavel 34.60 dBm  Offset 14.60 9B & RBW 3 kHz Ref Leval 34.60 dBm  Offset 14.60 dB & RBW 3 kHz
o ALt 3048 SWT f s e VBW 10 kHz Mode Auto FFT o ALt 3048 SWT 6 |5 W VBW 10 kHz Moda auto FFT
[@ 1Pk Max (@ 1Pk Man
26 SITEN]
= 00646 .
5 i 26,00 o8| " ndis
0 416.700000000 kH. 20 a1
2641.3)
10 H
A \
t ? [ —
) 7 g Y
f I 4
=18, ; A =0 J
Ny f 4,
-20/de -20d8 o =
) J {
a0 < a0 -
“
)
40 dbs - 40 db, e
T
-5 e WA . L e, -
B0 ds B
| CF 836.4 MHz 1001 pts Span 1.0 MH2 | CF 836.4 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Tre | ¥*-value ¥-valuse | Function | Function Result | Type | Ret | Tre | ¥-value ¥-value | Function | Function Result
ML 1 36,4679 M | 1 dem ndB down | 3167 M ML i B36.374 MHZ | 2 dEm ndB down | 3127 0
11 1 2 Mz | 0,46 dam nds 25.00 d8 1 1 8362432 MHz | 5 dem nds 26.00 dB
T2 1 H MH2 0.51 dem Q factar 2641.3 T2 1 8365558 MHz -4.29- dém Q factor 8
)i ] T e )i ] o .
Oste: 23 FEB 2017 03:01:56 Date: GMAR 2017 142423
Raf Lavel 24.60 dém  Offset 14.60 dB « RBW 3 kHz Ref Leval 24.60 dBm  Offset 14.60 dB w RBW 3 kH2
o ALt 3048 SWT w VBW 10 kHz Mode Auto FFT o ALt 3048 SWT 6 |5 W VBW 10 kHz Moda auto FFT
[@ 1Pk Max (@ 1Pk Man
L MI[1] EITEY] 19.60 dBm|
b . B848.765000 r
: Ak " 76.00 d8
a4 700000000 kHz 2q4¢ 16700000000 kHz
" A ¢ 2697.5] n 2680.2
o i - /
> ~
0 0
\ y
-10 3 -10
7 W | A
208 20748 \
20 = 20 # v
a0 - a0 — v
", 7 )
-40 40 o A
! M
2 3 Ao .
|56 -
-60 di -60 db
CF 848.8 MHz 1001 pts Span 1.0 MH2 CF 848.8 MHz 1001 pts Span 1.0 MH2
Marker Marker
Type | Ref | Tre | %-value | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
M1 1 848,857 MUz | ndB down | 314.7 kHz ML 1 ndB down | 316.7 [He
T1 1 2 MHZ | -0.40 d&m nedg 25.00 d8 Tl 1 -6.34 dBm nds 26.00 d8
T2 1 B MH2 .18 dem Q factar 2697.5 T2 1 -6.78 dém Q factor 2
g T g

g

e 23 FEB 2017 050232

' C T —

Date 6MAR 2017 142457
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

=3 (o
7] (%]
Ref Level 35.00 dém  Offset 1 o8 & RBW 3 kHz Ref Leval 35.00 dBm  Offset 1S. B w RBW 3 kHz
o ALt 3048 SWT s & VBW 10 kHz Mode Auto FFT o ALt 30d8  SWT 632 s & VBW 10 kHz Moda auto FFT
[@ 1Pk Max (@ 1Pk Man
— RN 22.62 0B S EITEY] 17.00
a0 1850267900 B 1.850210000
= o ] nas 26.00 48| = ndis nu 48|
20 =l B $18,700000000 ki) R0 T H12. 200000000 kiz
A factor 5898.5] iV 59171
10 d - 10d e
J \ \
q o ~
\ﬂ,.
<10 10 T
R N 4
20 B & - 20 4B LY
N e,
o \ 4,
30 d n -30 df 71
2 ol i \
o = [N
WMrar iy P,
)
&0 dBn &0 dBr
| CF 1.8502 GHz 1001 pts Span 1.0 MH2 | CF 1.8502 GHz 1001 pts Span 1.0 MHz
[Marker Marker
Type | Ref | Tre | ¥-value ¥-value | Function | Function Result | Type | Ret | Tre | -value ¥-value | Function | Function Result
[ 1] 18502679 GHz | 22.62 dem ndB down | 313.7 kHz ML 1 17,05 dém nd@ down | 312.7 Kz
71 1 1.8500432 GHz | nes 26.00 d8 Tl L | -g.42 dam ndg 26.00 d8
T2 1 18503568 GHz -3.26 dem @ factor 5898.5 T2 1 1.8503558 GHz -8.33 dém Q factor
T ) T T ]
Uate 23 FES 2017 034500 Dste 23 FEB 2017 D4 1208
(o
(%]
Ref Lavel 35.00 dBm  Offset 15.40 dB & RBW 3 kHz RefLeval 35.00 dBm  Offset 15.40 dB & RBW 3 kHz
o ALt 3048 SWT s e VBW 10 kHz Mode Auto FFT o AL 3048 SWT 632 s @ VBW 10 kHz Moda auto FFT
[@ 1Pk Max (@ 1Pk Man
- MILT) i T MIT1] 17.06 dom|
80 2] 18680067900 aa 1880001000
. A T nas 26.00 d8| . f ndis 26.00 8|
L N T B 211700000000 kiz| R0 B 41170000
2 Tafactor 6031.9) Pk
10 d 0.
0 g o L L
<10 10
7
il | \
20 4B = N 20,6 ot AN
/ Sy oW W
30 6B . \ ands .
F'—’ I /
40 T = ) F =
=) S sl e
&0 dBn &0 dBr
| CF 1.88 GHz 1001 pts Span 1.0 MH2 | CF 1.88 GHz 1001 pts Span 1.0 MHz
[Marker Marker
Type | Ref | Tre | ¥-value ¥-value | Function | Function Result | Type | Ret | Tre | H-valug ¥-value | Function | Function Result
M1 3] 1.8800679 GHz | 99 dem ndB down | 3117 ke ML 3] 1.BB0001 GHz | 17.06 dém ndB down | 3117 ke
11 1 1.6798442 GHZ | 04 dam nds 25.00 0B 1 1 1.8798442 GHZ | & dem nds 26.00 dB
T2 1 18801558 GH2 -2.13 dem Q factar 6031.9 T2 1 1.8801558 GHz 7.93 dem Q factor 6031.7

] o e

Oste: 23 FEB 2017 D346:56

) (o

Date: 23 FEB 2017 D4 12:34

Highest Channel

Highest Channel

Date: 23 FEB 2017 034645

(=) ) =l
Raf Lavael 35.00 dém  Offset 1S. dB & RBW 3 kHz Ref Leval 35.00 dém  Offset 1S B & RBW 3 kHz
o ALt 3048 SWT s e VBW 10 kHz Mode Auto FFT o AL 3048 SWT 632 s @ VBW 10 kHz Moda auto FFT
[@ 1Pk Man (@ 1Pk Man
. I MI[1) 22.77 dB . MI[1] 1638 dBm)|
5 M1 1.909867900 ir] o 1.909831000 iz}
> 26.00 8| = ndis 76.00 d8
20 o~ 214,700000000 ki-z| 2 Bw &.200000000 kHz
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i e
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E / “ha E »
40 by , o 40 dB
et Viande, r Nin
e el P oy,
&0 B &0 by
| CF 1.0098 GHz 1001 pts Span 1.0 MH2 | CF 1.0098 GHz 1001 pis Span 1.0 MH2
[Marker Marker
Type | Ref | Tre | *-value Y-value | Function | Function Result | Type | Ref | Tre | | Function | Function Result
M1 3] 19098679 GHz | 22 77 dém ndB down | 3187 jHz ML 3] z | ndB down | 316.7 Kz
T1 1 1.9056432 GHz | 34 dam nes 26.00 08 T1 1 19095422 GHz | -10.30 dam nds 25.00 d8
T2 1 1,9059578 GHz .82 dem Q factor £069.1 T2 1 1.9099588 GHz -10.17 dém Q factor 6030
bl T

T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Date: 23 FEB 2017 020827

f“‘E—‘| Spectrum
Ref Lovel 30.00 0Bm  Offsel 14,60 0B = RBW 100 bhz Ref Loval 30.00 GBm T 100 kHz
fo ALL 30 dE SWT 19 s & VBW 300 kHz  Mode Auto FFT o ALt 30d8  SWT 10 s & VBW 300 kHz  Mode Auto FFT
(@ 1Pk 1ar (@ 2Pk Man
ML) w1 b Mt 19.10 doim|
— A25.5100 Mi . 5 z
e g v, P Y 11 26,000 B L
) 1865000000 MMz i
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CF 8264 MHz 1001 pts Span 10.0 MHz (CF 1.8524 GHz 1001 pts Spon 10.0 MHz
Marker | Marker
Type | Ref | Tee | v-value | Function | Function Result | Type | Ret | Tre | -value ¥-value | Function | Function Result |
ML T n e dovn 4885 MRz | ML | E 18.10 dém nd8 down | 4,855 Mz
11 i -5.83 dar nda | 26.00 da 11 L | -6.65 dam ndg 26.00 d8
T2 1 =745 dém q factar Tz 1 1.BS4B1E GHz -6.75 dem Q factor 3814
— - —
I [ | measuring.. GEERREE &
Oste: 23 FEB 2017 020818 Dsle 23 FEB 2017 014216
[=] =]
1 1
Rof Lovel 30.00 00m  Offset 14,60 o = AOW 100 1hz Rof Lovel 30.00 00m  Offset 1540 06 = AOW 100 Wiz
e ALt dE  SWT 10 us @ VBW 300 bz Mode Autd FFT e At A dE SwT 12 45w VBW 300K Mode Auto FFT
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-10 e i + RUEL ] .
/ ‘ |
S 30 daim
40 d5 40 d5
-5 dir -5 dir
B o B0 d
CF B36.4 MHz 1001 pts Span 10.0 MHz CF 1.0 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 F-value | Function__| Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Result
ML T E el down | ML T I T 15.99 dBm i@ down 4855 MHEZ |
11 1 £ MHZ nda | 11 1 m nda 2
T2 1 938,818 Mz q factar T2 1 G factor
; ; e
Diate: 23 FEB 2017 0208 54 Date: 23 FEB 2017 013923
fi“P| Spectrum |
X 0.00 diim  Offsat 14,60 dib = RAW 100 kHz Ref Leval 30.00 dBm  Offset 15.40 dB & RBW 100 kHT
e At e SWT 19 us @ VBW 300 ki Mode Auto FFT o Att 3048 SWT 10 s @ VBW 300kHr  Mode Auta FET
(@ 1P% ey (@ 2Pk Man
Ml 7 dbm) Mt
e 4 00 M . z
W0 P, p— 1| 26,00 1R 20N J e nu |
_ B S +.806.5000000 MH| i By +.865000000 MHz
10 dim - i irad 10 - Qtactor
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! | { \
o I \ J \
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40 d5 40
-5 dir S0 dB
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CF 8466 MHz 1001 pts Span 10,0 MHz | CF 1.0076 GHz 1001 pis Bpan 10.0 MH2
Marker | Marker
Type | Ref | Tee | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-valug Y-value | Function | Function Result |
ML T 845731 NHz e dovn 4865 MHz | [ 3 1 18.02 dEm N down | F.855 M
A1 b 8 1 MHz nds | 26.00 Tl -3 1.905152 | -7.23 dém nds 26.00 d8
T2 1 q factar T2 1 1.910018 GH 7,11 dem Q factor 3913
— - —
T [ ] T Feasormng.. RN W '
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swamanas. FCC RF Test Report

Report No. : FG711916A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

) [
Ref Lovel 50.00 dBm  Offsel 1540 ob = RBW 100 WHz
o au a0 dE  Swr 19 g5 @ VBW 300 kH:  Mode Auto FET
(@ 1Pk tay
COTEN] It
o 41 1.7115 L
2080 PRV e G TV 26,000 dB|
B - 1 BES000000 MH:
A Q factor 952.5
ek i ——
f \
20 di = = —
-3 da
40 dB
-5 dir
&0 d
CF 17124 GHz 1001 pis Span 10,0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-value | Function__| Function Result
M1 1 1711531 GHz 19.55 dem ndB down 4,555 MHz
i i 1.709962 -6.61 dam | nda |
T2 1 1719818 -5.35 dém Q factar
i

Date: 23 FEB 2017 011317

Middle Channel

Date: 23 FEB 2017 011388

n [ o=
Ref Lovel 50.00 dim  Offset 1540 di = RAW 100 kHz
e Att E 19 45 @ VAW 300 LH:  Mode Auto FET
(@ 1Pk Har
COTEN]
20 gen X
10 diirm .
o dam e
¥ ¥
10 dim— — L i —
/ \
B s
300 da =
40 dB
-5 dir
&0 d
CF 17926 GHz 1001 pis Span 10,0 MHz
Marker |
Type | Ref | Tre X-value 1 Y-value | Function__| Function Result |
M1 1 1 31 GHz 19.49 dBm ndB down 4,545 MHz
T 1 L7301 -5.31 dém | nds | 26.00 d8
T2 1 1.735008 GHz -5.24 dém Q factar 357.4
- —
[ [

Highest Channel

Y

Teasuring.. RN W

&4
Oele: 22 FEB 2017 01/15:18

Spectrum \“?]
Raf Lavel 30.00 dém  Offset 1540 dB w RBW 100 kHr
o ALt 3048 SWT 10 ys w VBW 300 kHz  Made Auto FFT
[@ 1Pk Max
Mill) 19.61 dim)|
176173100 Giz
20 diy X
S~ v T T T 26.00 08|
i Bw T +. 855000000 MHz
1 7 Q factor Y, G608
| \
; \
o —
[ ! X
-10 de t ‘\
f \
» / 1y
20 = = o
o e
40
50 dBm-
&0 dBy
| CF 1.7526 GHz 1001 pts Span 10.0 MH2
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result |
M1 1 1 31 G 15.61 d&m ndB down | 4,855 MHz
11 1 S0162 | -6.04 dam nds 25.00 d8
T2 1 1.755018 GHz ~6.42 dBm Q factor 360.8
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=amanas. FCC RF Test Report Report No. : FG711916A

Occupied Bandwidth

Mode GSM850(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.244 0.247
Middle CH 0.242 0.251
Highest CH 0.243 0.248
Mode GSM1900(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.243 0.247
Middle CH 0.240 0.247
Highest CH 0.243 0.244
Mode WCDMA Band V(MHz) WCDMA Band [I((MHZz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.21 4.21 4.21
Middle CH 4.20 421 4.20
Highest CH 4.20 4.20 4.20
Sporton International (KunShan) INC. Page Number : Al5 of A34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

] T

Oste 23 FEB 2017 0237:40

Date 6MAR 2017 142753

RefLovel 24.60 dém  ONSel 1460 98 RBW 10 kHz RefLovel 34.60 dBm  Offset 14.60 98 RBW 10 bHz
o ALt 3048 SWT 1B9.6 s & VBW 30 kHz Mode Auto FFT o ALt 30d8  SWT 1896 is & VBW 3 Moda auto FFT
e (@ 17k Mo
¥ ML) 30.05 dam| Ml 24.91 dBim
30 — oy 200 MHZ] .
o 240 6 iz ] pprd NN e Bw
20 . 20 = -
v 1 =
/ 1, :
10 = 0 B :
/ \
0 - [ ;
10 = — -10 / L
& l."
-20dl 7 ~20 di =
/ L
<30 = = 30 =
7 T
- T W
40 dbm—| - 40 db, - e o
=50 50
50 d8 -0 di
| CF 874.2 MHz 1001 pts Span 1.0 MH2 | CF #74.2 MHz 1001 pts Span 1.0 MHz
Markar Marker
Type | Ref | Tre | ¥%-value | ¥ovalue | | Function Result | Type | Ret | Tre | ¥-value | %-value | Function | Function Result |
M1 1 824,2679 Mz | 30.05 dBm ML 1 24.2 24.91 dém
1 1 2122 Mz | 15.83 dam acc Bw 243.755243758 kM2 71 1 10,63 dam ace Bw 245763246753 kH2
T2 1 824321878 MHz 15.54 dem T2 1 10.62 dem
- > "

[

Middle Channel

Middle Channel

] [T

Oste 23 FEB 2017 0238:14

Date 6MAR 2017 142837

Raf Lavel 60 dim  Offset 14.50 dB RBW 10 kHz Ref Leval dém  Offset 14.50 dB RBW kHz
o ALt 3048 SWT 1896 s & VBW 30 kHz Mode Auto FFT o ALt 3048 SWT 1896 ys & VBW 30 kHz Moda auto FFT
[@ 1Pk M (@ 1Pk Maw
SITEN] 25.27 dBm)|
0 e i 30 i B36,399000 MHZ
= i 36 i T Occ Bw 260. 749250748 kiiz|
10 0 b2, g
\ .\
0 - 0
f I \‘
10 o -10
-20dl ~20 di
9 A
=30 — = 30 7
40 db T — fead =
50
&0 di -60 dér
| CF 836 4 MHz 1001 pts Span 1.0 MH2 | CF 8364 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Tre | ¥%-value | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | %-value | Function | Function Result |
M1 1 836 4669 M 29.79 dam ML 1
Tl 1 16.35 dBém Oce Bw 241.758241758 kHz Tl 1 Qcc Bw 250.749250742 kHz
T2 1 16.79-dém T2 1
g g -

Highest Channel

Highest Channel

] W e

Dete 23 FEB 2017 02 38:58

Date: 8 MAR 2017 142810

| |
Raf Lavel 0 dBm  Offset 14 60 dB RBW 10 kHz Ref Laval &0 dBm  Offsat 14.60 dB RBW 10 kHz
o ALt 3048 SWT 1896 s & VBW 30 kHz Mode Auto FFT o ALt 3048 SWT 1896 s & VBW 30 kHz Moda auto FFT
[@ 1Pk M (@ 1Pk Maw
NI 29.73 dbm)| SITEN] 25.19 dam)|
-
b = Ty 848867900 MHz] il B49.798000 MHz,
= e L 57 kiiz] Occ Bw 247252247752 kHz]
20d 20d = J
10 10 —
0 ) & 7
\ L / S
10 = e -10 - =
, L)
-20dl - ~20 di £ S
a0 ol = a0 — LY
A e M
40 = - 40 -- ot
50 50
-60 di -60 dér
CF 848.8 MH2z 1001 pts Span 1.0 MH2 CF 848.8 MH2 1001 pts Span 1.0 MH2
Marker Marker
Type | Ref | Tre | %-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | | Function | Function Result |
M1 1 848,8579 MUz | 25.73 dém ML 1 845 MHz 25.19 dém
Tl 1 8122 M: | 15.88 d8m Oce Bw 242.757242757 kHz Tl 1 84807 10.64 d8m Qcc Bw 247.752247752 kHz
T2 1 B48.920879 MH2 16.15 dem T2 1 84892 11,09 dem
g g -

[
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SPORTON LAB.

FCC RF Test Report

R

eport No. : FG711916A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum
Ref Level 35.00 dém  Offset 15.40 df RBW 10 kHz Ref Leval 35.00 dBm  Offset 1 ag RBW 10 kHz
o ALt 3048 SWT 1B9.6 s & VBW 30 kHz Mode Auto FFT o ALt 30d8  SWT 1896 s & VBW 30 kHz Moda auto FFT
[@ 1Pk Max (@ 1Pk Man
— Mif1] S EITEY] 21.57 dBm
- \ & " 1.850186000
™\ pice Bw Y. fiee Bw 24675924675
20 . 20 -
7 i .‘
10 ds X 10.di T
[ T [} L
K \ \
10 — oy 10 7 T
e A
ot . \ o Al =
g 7 2 =
/ \
-30 -30 di 7
,."D‘-"“'" ™ T L,
Se—
50
&0 din &0 dBr
| CF 1.8502 GHz 1001 pts Span 1.0 MH2 | CF 1.8502 GHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Tre | ¥*-value | Function | Function Result Type | Ret | Tre | | Function | Function Result |
M1 | 1 2 | ML | 1 |
1 9 Oce Bw 242.757242757 kH2 Tl = Qce Bw 246.753246753 kH2
1 1.85032188 GHz 12.71 dem T2 1
- - —
] W e T ——— !
L A
Uete: 23 FES 2017 035011 Dsle 22 FEB 2017 D4 18:27
Raf Lavel .00 dBm  Offset 40 dB RBW 10 kHz Ref Leval .00 dBm Offset ag RBW 10 kHz
o ALt 3048 SWT LETD, 5 W VBW 30 kHz Mode Auto FFT o AL 3048 SWT 6 s e VBW 30 kHz Moda auto FFT
[@ 1Pk Max (@ 1Pk Man
. . MI[1) 26.87 dbm)| . ML) 21.30 dBm)|
* A o " 1.880034000
I\ e Bw Yy  GOccBw 2467592467
20 - = 20 — .
| R p -
10 d 7 0.4 S
f % A
o - o - -
[ \ i Y
/ !
10 T 10 T
- 7 \
20 4B ; ’w. 20 4B et o \ c
| £ N
30 6B — -30.d8 7 At
A {
e =5 ~40:B — >
e,
50
&0 dBn &0 dBr
| CF 1.88 GHz 1001 pts Span 1.0 MH2 | CF 1.88 GHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Tre | ¥*-value ¥-value | Function | Function Result Type | Ret | Tre | ¥-value ¥-value | Function | Function Result |
M1 3] 1.87997] | dem I ML 3] dem I
Tl 1 1.87988012 GHz | 1 dam Oce Bw 239.76023978 kHz Tl 1 7.17 dem Qcc Bw 246.753246753 kHz
T2 1 1.88011988 GHz 12.73 dem T2 1 B.53 dem
X ! e X

Oste 23 FEB 2017 0350:45

1

Date 22 FEB 2017 D416:33

s .

Highest Channel

Highest Channel

Raf Lavel 35.00 dém  Offset 15.40 dB REW 10 kHz Ref Leval 35.00 dém  Offset 15.40 dB RBW 10 kHz
o ALt 3048 SWT 1B9.6 s & VBW 30 kHz Mode Auto FFT o AL 3048 SWT 1896 s & VBW 30 kHz Moda auto FFT
[@ 1Pk Man (@ 1Pk Man
. e MILL] 2 . ML) 21.76 dBm)|
= il P 1.909867900 2 = 1.909790000
AT e B 2757 Xl e By 244756
20 20 - .
1, { 7 o
d g
\ T
10 4 d
10 Ul 7 =
A\ . "\
i [} £
’-( ! \\
10 e 1 _/’ )
5 % \
20 20 48 . -
/ Y
-30 B - -30 di
; .
v - o ™\
50
&0 dbn &0 by
| CF 1.9098 GHz 1001 pts Span 1.0 MH2 | CF 1.9098 GHz 101 pts Span 1.0 MHz
Marker Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result Type | Ref | Tre | X-value Y-value | Function | Function Result |
M1 3] S GHz | 8 dem I [ 3] 190979 21.76 dém I
1 1 2 GHz | 12.74 dam acc bw 242.757242757 kHz 71 1 1.90967812 GHz | 5.0 dem ace Bw 243.756243758 kHz
T2 1 1.50992188 GHz 12.67 dem T2 1 1.50992188 GH 7.40 dem
X ) LI T

Oate: 23 FEB 2017 035118

1

Date: 23 FEB 2017 D4 1726
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

=] =]
1 1
Ref Lovel 50.00 dBm  Offsel 14,60 b RBW 100 bHz Ref Lovel 30.00 dBm  Offsel 1540 0B RBW 100 kHz
e At e 19 45 @ VBW 300 kH:  Mode Auta FFT e At e SWT 19 45 @ VBW 300 kH:  Mode Auto FFT
oAt 56/50 Count 5G/50
Pk Man
Ml BZ dim| [T
00 Al
20 diim 20 diim
= ST Ty A OCLEN,
10 10
,“' X
0 dBm— . 0 gBm— i
/ | \
10 d £ - -10 £ -
/ i { \
20 d 4 1) i L
i - . = Bt = N e o
20 A —=. -30 e -
-0 d -0 d
50 dm— 50 dm—
60 60
CF B26.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | 1 F-value | Function | Function Result | Type | Ref | Tre | Y-value | _Function | Function Result |
M1 1 18.82 dém | (- 1 18:58 d
T S 11 8,63 dbm | Oce Bw | 4.205794206 MHz || T 1 Oce 8w
T2 1 B2E.4579 Mi&z 9.3 dbm | T2 1
- - T - -
Cafe: Z3FEB2017 021012 Cafe: 23 FEB 2017 01 43,43
=] =]
|V |V
Ref Lovel 50.00 dim Offset 1460 d8  RAW 100 kHz Ref Lovel 50.00 dim  Offset 1540d8 RBW 100
b ALt 20 dE SWT 12 y= & VAW 300 kHz  Mode Auto FFT jo ALt dE  SWT 19 y= = VEW 300 Mode Auto FFT
Y Counit 56750
CITTEY] 10,10 d
a3 00 Mita| [RTEN
e PR U - 4495604196 MHz [—
T e, Bkl SEPT  E N - (Y
10 dbr 7 s = A -
10 ;s
o S \
7 \ 0 im— 7 Y
-0 d8 1 \ y / \
/ \ -1 i \
210 df L / \
J AL = f =
P N = SN —
=208 40
-5 dir 50 dbm—
&0 d B0l
CF B36.4 MHz 1001 pts Span 10.0 MHz CF 140 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
(- 1 19.10 dém | (- 1 E G 18.95 dBm
T 1 9.2 dbm | Oce Bw | 4.195604196 MHz || T 1 9.08 dim Oce 8w
T2 1 9.17 dbm | T2 1 1
! ! w = ! !
Cafe: 23 FEB2017 021430 Cafe Z3FEB2017 01442
=] =]
|V |V
0.00 dim Offset 1460 dé  RAW 100 kHz Offset 1540 d8  RAW 100
dE SWT 12 4= w VBW 300 kHz  Mode Auto FFT swr 12 us = VAW 300 Mode Auto FFT
[ZETRY] 7 MI[1]
o 45.745100 Mz [—
20 dir PR 1195804196 MH2| e e s W T
1 - e 1 i -
J / Y
0 im— 7 »,‘ X
-10d T - -
204
o iaket K = - —_—
= -
-0 d -0 d
50 dm— 50 dm—
60 60
CF 846.6 MHz 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 845731 Nz 1924 dBm (- 1 D 18.92 dBm
T 1 4449211 MH2 9.16 dbm | Oce Bw | 4.195604196 MHz || T 1 8.85 dim Oce 8w 4195604136 Hz |
T2 1 849.68791 Mz 9.13 dém | T2 1 .94 dBm |
- - — - - S
| l, [ [ | J [—
Date: 23 FEB 2017 021131 Date: 23 FEB 2017 014457
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum \“?]
RefLovel 30.00 06m  ONfSet 15,4098 RBW 100 KT
o ALt 3048 SWT 10 ps & VBW 300 kHr  Made Auto FFT
e
mil1)
20 da e A e REE B
10 d 5
o v A
" \
-10 gt [ S
/
40
50 dbm
£0 dB
CF 1.7124 GHz 1001 pts Span 10.0 MH2
Markar
Type | Ref | Tre | ¥-value | ¥-valua | Function | Function Result
M1 1 711 50 dam
Tl 1 0 2 dagm Oce Bw 4.205794206 MH2
T2 1 41 dBm
- \—— —
— — L 4
Oste: 23 FES 2017 01:23.38
Spectrum \“?]
RefLovel 30.00 06m  ONfSet 15,4098 RBW 100 KT
o ALt 3048 SWT 10 ps & VBW 300 kHr  Made Auto FFT
[@ 1Pk Ma
Mi[1)
i = e By
10 d - =g
o
/
-10 gt 4
= "
40
50 dbm
£0 0B
| CF 1.7326 GHz 1001 pts Span 10.0 MH2
Markar
Type | Ref | Tre | | Function | Function Result
M1 1
71 1 Oce Bw 4.195804196 MH2z
Tz 1
- \—— —
— — L 4
Uste 23 FES 2017 012246
P =
Raf Lavel 30.00 dém  Offset 15.40 dB REBW 100 kHzT
o ALt 3048 SWT 10 ps & VBW 300 kHr  Made Auto FFT
[@ 1Pk Ma
mil1) 19.46 dom|
176178100
20 da
e N b PR 1195804196 Mz
104 3
4 /
/
-10 e -
‘.
204 = = =
-0 d —
40
50 dbm
£0 0B
| CF 1.7526 GHz 1001 pts Span 10.0 MHz2
Marker
Type | Ref | Tre | %-value | ¥-value | Function | Function Result
M1 1 1.751721 GHz 19,46 dem
11 1 17504921 | 3.60 dgm Oce Bw 4.195504196 MH2
T2 1 1.7546875 GHz €.13 dBm

Y

Dete: 23 FEB 2017 01:21:21
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG711916A

Conducted B

and Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

J
Date: 23 FEB.2017 02:40:40

o=
b 7
Ref Level 20,60 dém  Offset 14,60 d& Mode Auto Sweep Ref Level 20.60 dbm  Offset 14.60 d8 Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Man (@1 Max
Limit heck _SPUEIRE PABRE
20 dhihe _BPURIOUS LINE ABS | INE_ABS | PAB
10 da ﬂ\
0 der ‘\
-10 dBy \
_SPURIOUS_LINE_ABS_ J \'\
[l 1\
-30 dem
- [
-50.d8 H’ e ST
60 s 60 d
uarl =
Start 820.0 MHz 2003 pts Stop 824.5 MHz2 Start 848.5 MHz 2003 pts Stop 855.0 MHz
[Spurious Emissions \Spurious Emissions )
Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |__Rangelow | Rangeup | RBW | Frequency | Powerabs | avimit
| B20.000 MHz | 623.000 MHz 100,000 kHz 82284865 MHz -36.94.68 | 848.500 MHz 849,000 MHz 10,000 kHz B48,87076 MHz 22.72 dem -12.28 B ||
823.000 MHz | 824.000 MHz 3.000 kHz 823,87505 MHz -6.24 dB | 842,000 MHz 850,000 MHz 3,000 kHz 849,01896 MHz -18,18 dBm -5.18 d8
824.000 MHz 824,500 MHz 10.000 kHz B24,21607 MH2 2 -12.34 d8 850,000 MHz 855,000 MHz 100,000 kHz BE5D.02248 MHz -49.94 dbm -36.94 db
————————
i J UINIIEN) we i

Date: 23 FEB.2017 02421
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG711916A

GSM850 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

Ref Level 2960 d&m
SGL Count 50/50

Offset 14.60 d&

Mode Auto Sweep

Ref Level 22.60 dBm
SGL Count 50/50

@1 Max

Offset 14.60 di

Mode Auto Sweap

(@1 Max

Date: 9MAR 2017 14:30:55

Date: 8.MAR 2017 14:32.27

Limit heck | SPURTRIG CHBEKABS PARE
20 dkine _SPURIOUS LINE ABS 20 gl _$PURIOUS LINE_ABS | PABS
10 dey i mln
o der 'I \ o dam 1
SPURIGUS_ [INE_ABS_ J \ 1
20 d M ‘lh g0 d h
30 dem rr : da...\
-40d f 40 dam—+
gp— 7 - o ‘“Tl M‘ 50 dér I—H T T
-60dB 1 i 60 d
WMW*Wf
Start 820.0 MHz 2003 pts Stop 824.5 MHz | |(Start 848.5 MHz 2003 pts Stop 855.0 MHz
|Spurious Emissions Spurious Emissions ]
Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit /||_Rangeiow | Rangeup | RBW | Frequency | Powerabs | aAvimit
[ 620,000 MHz | 623.000 MHz 100,000 kHz B22,47702 MHz -43.62 dém —36.62 &b | §48.500 MHz 849,000 MHz 10,000 kHz 848,50190 MHz 15,70 dBim -19.30 d8 |
823.000 MHz | 824.000 M| 3,000 kHz 823,98703 MHz -23.37 dém -10.37 d8 | 549,000 MHz 850,000 MHz 3,000 kHz £49,02096 MHz 25,56 dBm -12.56 dB
824.000 MHz 824.500 MHz 10.000 kHz B24,17914 MHZ 16.41 dém -18.59 d8 550,000 MHz 855,000 MHz 100,000 kHz B50,41209 MHz 49,58 dBm ~36.58 db
——————
)i ; CUNENERLD e N

]

(T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

Ref Level 30,40 d&m
SGL Count 50/50

Offset 15.40 dg Mode Auto Sweep

Ref Level 30.40 dBm
SGL Count 50/50

Offset 1540 dB Mode Auto Sweap

Date: 23 FEB.2017 03:52:57

@1 Man (@1 Max
Limit heck | SPURTRAIG CHBEKABS PARE
5 Line _SPURIOUS | INE_ARS_ . 50 dlllv‘ 4 FPURIOUS INE_ABS PARS
10 da: ; [\ 1Df‘u‘ ‘!\
0 der o
f \ 1l
j h -1h der \
/ o
30 dEm 30 dem
. s
40 — f A0 k A
-50 d8 -50 dim
e wﬂfwwi 60 8 it
Start 1.845 GHz 2503 pts Stop 1.8505 GHz | |[|'Start 1.9095 GHz 2503 pts Stop 1.915 GHz
|Spurious Emissions Spurious Emissions ]
Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit /||_rangeiow | Rangeup | RBW | Frequency | Powerabs | avimit
[ 1.545 GHz | 1,849 GHz 1.000 MHz 1.6489% GHz —40.01 dém -27,0166 | 1.909 GHz 1,810 GHz 10,000 kHz 1,90987 GHz 25,73 dam -12.28 d8 |
1,849 GHz | 1.850 G 3,000 kHz 1:85000 GHz -17.81 dém 81 ds | 1,910 GHz 1,811 GHz 3,000 kHz 191002 GHz -20,84 UBm
1,850 GHz 1.851 GHz 10.000 kHz 1:85027 GHz 21.48 dBm -13.52 de 1.911 GHz 1,915 GHz 1,000 MHz 1,91104 GHz ~39.89 dim 26.89
———————
' ~r
)i J CUNENERLD e b ()

Date: 23 FEB.2017 03544
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

GSM1900 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

Date: 23 FEB.2017 04:20:45

Date: 23 FEB.2017 04:22:22

o=
7
Ref Level 30,40 dBm Offset 15.40 d& Mode Auto Sweep Ref Level 30.40 dBm  Offset 1540 di Mode Auto Sweep
SGL Count 50/50 SGL Count S0/50
@1 Man (@1 Max
Limit heck | SPURTRIG CHBEKABS PABRS
o BP s pIn s Line |$PURIOUS_LINE_ABS PABS
25 hine _SPURIOUS_LINE_ABS._ 40 alan v
10 des
0 den
-30 dam
. E—— } o e e—
50 d8
-60 “'M -60 dBm—]
Start 1.845 GHz 2503 pts Stop 1.8505 GHz | ||['Start 1.0095 GHz 2503 pts Stop 1.915 GHz
|Spurious Emissions Spurious Emissions ]
Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimi /||_rangeiow | Rangeup | RBW | Frequency PoweraAbs | ALimit
| 1.545 GHz | 1.849 GHz 1,000 MHz 184897 GHz -40.83 dém 27.83d8 | 1.909 GHz 1.810 GHz 10,000 kHz 1,80982 GHz 14.85 dam -20.15 dB ||
1.848 GHz | 1.850 G 3.000 kHz 1.8499 -29.70 dém L/ 1.910 GHz 1.811 GHz 3,000 kHz 1,91001 GHz -29,74 dBm -16.74 dB
1.B50 GHz 1.851 GHz 10.000 kHz 1:85017 GHz 15.42 d8m -19.58 d8 1.911 GHz 1,915 GHz 1,000 MHz 1,91102 GHz -40,99 dim 27.99 db
———————
)i J WHNENENRD e b

]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

{n_r,:J rum &
Ref Level 25.60 dBm  Offset 14.60 dB Mods Auta Swesp Ref L_Bvel 29.60 dém  Offset 14.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr
heck | SPURIRIE G .
_HPURIOUS_LINE_AB = BPLRIOUS
10 8
/‘_“"—"'—-__“'—"_—'_’_—‘ T // \
7 3 7 \
/ A\ [, -
'I/ ,\ },ﬁ dBm
* 20 dBm:
f \ /
/
-30 dimr
{
o= /
40 dem —
L= \\“
56 da
-60 dem
0 Mz 2503 pts Stop 829.0 MHz ] ||| start 844.0 MHz 2504 pts Stap B55.0 MHz
|Spurious Emissions | Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Ppowsrabs | ALimit | Rangelow | Rangeup | RBW | Frequency |
820,000 MHz | 823,000 MHz 100,000 kHz 622.98651 MHz | -36,45 dbm -23.45dB | 544,000 MHZ §45.000 MHz 100.000 KRz 845.74575 NMHz
§23.000 MHz | 824,000 MHz £0.000 kHz | §23,99900 MHz -4.89 dB 548,000 M 850.000 MHz 50.000 kHz 548,00100 MHz
524,000 MHz 823,000 MHz 100,000 kHz £24,32156 MHz -27.84 dB 850,000 MHz £55.000 MHz 100.000 kHz 850,03247 MHz
L JL JL

Dater 23.FEB 2017 021957

Date 23FEB.2017 02:22.50

WCDMA Band Il (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Daeter 23.FEB 2017 01:5815

Date 23FEB.2017 02:01:07

o
(Soecrim %) (Spectrum #) (=
fLevel 30.40 dim  Offset 15.40 dB Moda Auto Sweep RefLevel 30.40 dim  Offset 15.40 de Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PARS _SPURIIE CRibER
20 L‘L\I\"E _$PURIOUS INE_ARS i o0 d“'f"r. pPURIOUS INE_ABS,
10 o8
2 S
7/ X ] ‘? 3
[ -1f dom \
7 \ |
Pt
\ ‘ e T =]
\ [Mrmerpaaprvnd
49 dBm 40 dB
-50 dBm -50 dim
60 dBm -60 dim
Start 1.845 GHz 2503 pts Stop 1.855 GHz Start 1.905 GHz 2503 pts Stop 1.915 GHz
|Spurious Emissions | Spurious Emissions
__Rangelow | Rangeup | RBW | Frequancy |__powerabs | ALimit | Range low | Range Up RBW. | Frequency | Powerabs | ALimit
1.B45 GHz | 3G 1.000 MHz 1.84860 ¢ g4 diim -8.84 de | 1.905 GHz 100.000 kHz 1,80618 GHz 7.56 dBm -27.44 dB
1.649 GHz | 50,000 kHz | 1.85000 ¢ -18,02 dBm -5.02 dB 1.810 50.000 1.01000 GHz ~10.35 dBm ~6.35 dB.
1.850 GHz 100,000 kHz 1.85102 dBm -27.47 dB 1,911 GHz 1.915 GHz 1.000 MHz 1.91123 GHz -10.45 dB
T
! T T o T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum #

{@J Spectrum [
RefLevel 30.40 dBm  Offset 15.40 dB Modse Auto Sweep Ref Level 30.40 dim  Offset 1540 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 avgPwr 'l. Avq.pw.’
Limit ¢heck - SPURTRHIE C8 BS_
i §_LINE_ABS Line _$PURIOUS_LINE_ABS
55 \jL‘I‘Ht_ PURIOUS_|INE_AB ookl NI 3
10 dBm 1048
1 =
0 der Z - o ﬂu.#-// ™ ;
/ kY s \
10 dam : A -1f dem i
SPLRIOUS_LINE_ABS, \\ / b
20 dBm LE o0 e
et e
s i \ ]
] U \ P,
i > ] 30 d v b
s, M-__.IJ ] [0 e sy o
-3 dBrm -40 B
50 dBm -50 dém
60 dim: -0 dBm
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequancy | Ppowerabs | Atimit | Rangelow | Rangeup | Fraquency |  Powerabs | ALimit
1.708 GHz | 1.708 GHz 1.000 MHz 1.70850 G -22.11 dbm -8.11 dg 1,750 GHz 1.755 GHz 1.75110 GHz 8.02 dBm -26.98 dB
1709 GHz | 1.710.G 50,000 kHz | 1.71000 ¢ -17.75 dBm -4.75 dB 1.755 GHz 1.756 GHz -18.72 dBm
1.710 GHz 1.715 GHz 100,000 kHz 1.71087 G 7,91 dBm -27.08 dB 1,756 GHz 1.760 GHz 2 i
i - —_—
\ it ) )i T v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

Conducted Spurious Emission

Note: Below 1MHz fail points are Spectrum Analyzer signal which can be ignored.

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Offset 14 60 o8 Made Alto Sweep

Ref Level 24 60 dBm
SGL Count 10/10

Spectrum

Ref Level 24 60 dBm
SGL Count 10/10

Offset 1460 d8

Mode 4uto Sween

@1 Max @1 Max

20 ghinit heck FAJL 20 ghifplt fheck EAJL
Line PURIOUS _LINE ASS FalL Line _FPURIOUS_|LINE_ABS, FAlL

10 dey 10 de

0 g8 0 dB

70 70
Start 9.0 kHz 30006 pts Stop 9.0 GHz Start 9.0 kHz 30006 pts Stop 9.0 GHiz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | |__Powerabs | Alimit | Rangelow | Rangeup | REW. | |___Powerabs | Alimit |
2,000 kHz 30.000 MHz 1649400 kHz*® 1 iBm* 11.45 dB* 2.000 kHz 30.008 MHz 100.000 kHz 4 15.28 dB*
30,000, MHz 7 611.34683 MH 33,19 dam -26.13 db 30,000, MHz §20.000 MH: -25.72 db
855,000 MHz 924,02174 MH -37,91 dim 2 855000 MHz 1.000 G 1.0 -24.50 db
1,000 GHz a [ 184879 GHz -37.48 dem 1.000 GHz 1.0 [ -35,47 dém 23,47 d8 |
2,000 GH2 1.000 MH2 8.91076 -33.55 dam 2,000 GHz 1.000 MHz -33.46 dam -20.46 8
5.000 GHz 1,000 MHz 8.96788 G -34,38 dam 7,000 GHz 9.000 GHz 1.000 MHz > -34.65 dim -21.65 di
5 ) Teady [T N ] Teady [T ]
Oate: 1 MAR 2017 174432 Date 1 MAR 2017 16.0237
Spectrum Spectrum
Rof Level 24 60 dBm  Offset 14 60 g8 Made 4uto Sweop Rof Level 24 60 dBm  Offset 14.60 08 Mode 4uto Sween
SGL Count 10/10 SGL Count 10/40
@1 hax
50 kil Gheck EALL ck EAJL
Line _EPURIOUS_|INE_ABS FAIL Ling _EPURIOUS_|LINE_ASS FAIL
10 dé 1098
0 g 0B

Oete 1 MAR 2017 17 44107

Date | MAR 2017 18:03.18

70 0
Start 9.0 kHz 30006 pts Stop 9.0 GHz Start 9.0 kHz 30006 pts Stop 9.0 GHz
[Spurious Emissians [ spurious Emissions
Rangelow | Rangeup | |__Ppowerabs | alimit | Rangelow | Rangeup | REW. | |___Powerabs | Alimit |
9 30.000 MH2 1649400 kHz*® 1.21 dBm* 11.75 dB* 2.000 kHz 30.008 MHz 100.000 kHz 1645400 kHz* 18 dbm* 11.82 d8*
30,000 MHz 20.0 2 736.50925 MHz -25.70 db 30,000, MHz 620,000 MHz 1,000 MH. 795 32484 MHz .39 dim -25.39 df
855,000 MHz 1.000 G 934.23513 MHz - -24.49 dB B55.000 MHz 1,000 M 7.45 dBm 24,45 d8
1,000 GHz 3.000 G 0 I 2 -37.42 dem -24.424d8 | 1.000 GHz 1,000 MHz | -38 69 dem -23.89.d8 |
7.000 @ 1.000 MHz -33.49 dam -20.48 di 2,000 GHz 1.000 MHz 32 dam -19.32 d8
5.000 GH: 1,000 MHz 6 -34.84 ddm -21.84 d8 7,000 GH: 9.000 GH: 1.000 MHz 13 34,56 dBm -21.58 dE
prey wr
)| Ready BRAREa ] i Heady WRAFERES P

Highest Channel

Highest Channel

Spectrum

Offset 14.50 o8

Ref Level 24,60 dBm
Count 10/10

Spectrum

Bm

Ref Level 24.60
Count 10/10

Offset 14.60 d8

heck FALL

_FPURIOUS_|INE FAIL

ABS

eck

EAJL

EPURIOUS

INE FAIL

ABS,

Start 9.0 kHz 30006 pts

§top 9.0 GHz

[ spurious Emissions
Range Up |

Range Low |
o

|
=

Start 9.0 kHz

30006 pts

§top 9.0 GHz

[ spurious Emissions

Range Up

| REW | |

Powier Abs__|

Auimit |
1

Range Low |
2.0

100,000 kHz

dB*

Dete 1 MAR 2017 17 4337

Date 1 MAR 2017 180342

30.000 MHz 30.008 MHz
.01 12 20.000 MHz .85 db
1,000 GI =25.09 d8
3.000 G i | 1,000 GHz -24.46 d8 |
7.000 G! 1.000 MHz -20.80 d8 32,000 GH2 1.000 MHz -33.23 dém -20.23 d8
9.000 G 1.000 MHz -34.40 dém ~21.40 dB 7.000 Gl 1.000 MHz -35.10 dBm ~22.19 d&
~r Prey
] Ready ARRERETS 4 B RATERES P
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Spectrum

Rof Level 25 40 dBm  Offset 15.40 68 Maode 4uto Sweep Ref Level 25 40 dBm  Offset 1540 0B Mode 4uto Sween
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dhifEe FALL 20 UL FAJL
Lina _fPURIOUS_LINE_ABS FAJL Line _fPURIOUS_LINE_ABS FAJL
10 d@ 10d8
0.dn o.dn

e db S0 08
50 d8 50 d,
70 e 70 e
Start 9.0 kHz 50007 pts Stop 19.1 GHz Start 9.0 kHz 50007 pts Stop 19.1 GHz
[ Spurious Emissions [ Spurious Emissions
Rangalow | Rangaup | RBW | Froquoncy | Powarabs | Atimit | Rangs Low | REW | PowarAbs | atimit
9.000 kH2 1,000 MHz | 48 0L kHz* - 7 dBm* 3 ds 9.000 kH2 3 =2.75 b 10.2
30.000 MHz 1,000 MKz 787.43378 MHz -36.73 dém 73 d8 30,000 MHz L
1,000 GHz 1,000 bz 1 5856 GHz ~38,73 dm 1.000 GHz !
5 1,000 Mz -36.63 dim 10 d
1,000 MHz | derm 1. 29 dém |
1.000 MH2 12.31804 GH, -32.33 dam 1 ot Em -18.6¢ di
15.100 G 1.000 MHz 16.752 28,78 dém : 19.100 @ 1.000 Wiz 36 der -16.36 d&
- —
) Teady ) ) ] ey [T A4
Oate 1 MAR 2017 184414 Dste 1 MAR 2017 185003
Spectrum |F ] Spectrum i“?]
Rof Lovel 25 40 4B Offset 15.40 0B Made Alto Sweep Rof Level 2540 dBm  Offset 15.40 08 Made Alto Sween
SGi Count 10/0 St Count 10/10
@1 vax
h FALL 20 GHJFIES EAJL
LPURIOLS_|INE_ABS FAIL fino _§PURIOLS_LINE_ABS FAJL
108
0db odn
-10 d 10 di
RIDL
50 i "0
50 d 50 d,
70 e 70 e
Start 9.0 kHz 50007 pts Stop 19.1 GHz Start 9.0 kHz 50007 pts Stop 19.1 GHz
[ Spurious Emissions Spurious Emissions
Rangalow | Rangaup | RBW | Froquoncy | Powarabs | Atimit | Rangs Low REBW | Froguans Poviar Abs Atlmit |
9.000 kHz 30.000 M 1,000 MHz | 0.84 abm* 13. 48" 9.000 kHz 1,000 MHz | 121 4 4 aEm* 13.14 a&* |
30.000 MHz 1,000 GHz 1,000 MKz -35.78 dém - 30,000 MHz 1.000 Griz 1.000 Mz 704,05547 M -37.22 dBm
1,000 GHz 1.845 GHz 1,000 bz ~38,39 dm 1.000 GHz 1.848 GHz 1,000 MHz 1.78271 GHz ~38,31 dBm
1,000 Mz -36.44 dim 1.000 MHz 2,60748 Ghiz -35.79 dam
1.000 MHz | 36 dém 1,000 MHz | 493001 GHz -33,02 dém 0248 |
1.000 MHz 24 dam 13.800 G 1.000 MHz -31.86 dam -18.86 d8
19.100 G 1.000 MHz 01 deen 19.100 @ 1.000 MHz dem -16.37 d&
—

Oste | MAR.2017 184522

Date: 1 MAR 2017 18:50:28

Highest Channel

Highest Channel

Spectrum

Offset 15.40 o8 Mode Auto Swesp

Ref Level 25.40 9B
SGL Count 10/10

Offset 15.40 d8 Mode Auto Sweep

FALL
ABS FAIL

_$PURIOLS_LINE

EAIL

Line _§PURIOUS

FAIL

&0 dp =0 4B
50 d8 50 d8
=70 i -70 o
Start 9.0 kHz S0007 pts Stop 19.1 GHz Stort 9.0 kHz 50007 pts Stop 19.1 GHz
[Spurious Emissions Spurious Emissions
Rangalow | Rangaup | RBW Froquency | Powar Abs Rangs Low Froguans Poviar Abs
9.000 kHz 30.000 M 1,000 MHz | 106 204 kHz* 9.000 kHz 3 403 bHz* -2.81 dB;
30.000 MHz 1.000 GH2 1.000 MHz 30,000 MHz L 081.33583 MHz -36.12 dBm
1,000 GHz 1.845 GHz 1,000 MHz 3 1,000 GHz 4 1,10789 G -37.69 dBm
131 1000 MHz 229789 1 2.91450 -36.74 dBm
1.000 MHz | £ 50931 GHz | 1,01 657629 C -32.78 dom
1.000 MHz. 13.22123 -19.75 di 1 12, 404 E 4 Em
15.100 GHz2 1.000 MH2 15.94892 Gi 19.100 GHz2 1.000 MH2 16.3778% 28,84 dBm ~15.84 dg
Y

Oate | MAR.2017 184548

Date 1 MAR 2017 185104
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711916A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Offset 14 60 o8

Made 4uto Sweop

Spectrum

Ref Level 25 40 9Bm  Offset 15 40 dR Mode Alto Sw

i Count 10/10

sen

@1 Max

heck

EAJL

LpuRIOUS

NE_ABS

FAIL

EAIL

20 R
Lina

10 de

IUS_LINE_ABS FAIL

odb

Oste | MAR.2017 18.08:25

Date 1 MAR 2017 182548

Yy
60 ¢
-70 48
il
4 Start 9.0 kHz 50007 pts Stop 19.1 GHz
Start 9.0 kHz 30006 pts Stop 9.0 GHz [ Spurinus Emissians
Spurlous Emissions Rangolow | Rangeup | REW. | Froquan |__powerabs |
Rangelow | Rangeup | REW | |__Powerabs | | 9.000 kHz 30.000 M 1,000 MHz | 106 42204 Lz -2.60 dEm*
2,000 kHz 100.000 kHz 18 400 kHz*® 14 8 30,000 MHz 1.000 GHz L MH2 076 48 -36.89 dBm
30,000 MHz 1,000 MHz 819.80260 MHz -35.30 dam 1,000 GHz 1.845 GHz 1,000 bHz 1.84394 GHz 30,27 dém
855,000 MHz 1.000 MHz 95576067 MHz -37.50 dim Hz 3.000 GHz 1,000 #Hz 2.97891 Ghiz -35.41 dém
1,000 GHz 1.000 MHz | 2.71641 C 37.53 dém 7.000 G L 6.957 -32.73 dim I
1.000 MH2 561442 Gl &4 dam 13,800 G 1 12.20871 GH 6 Em -19.96 d8
5.000 GH: 1,000 MHz 8.53518 G -34,70 dam -21.70 d& 15.100 GH: 1.000 MHz 17.06888 GHz 60 dBm -16.60 d&
T ] bid Y /|
Ready BEARaan ] Heady P

Middle

Middle

Spectrum

Ref Level 24 60 dBm

SGL Count 10/10

Offset 14 60 o8

Made

Spectrum

Ref Level 25 40 9Bm  Offset 15 40 dR Mode

SGL Count 10410

@1 hax @1 hiax

50 dhEIL (heck EAJL 20 dhHEL FALL
Line _EPURIOUS_|INE_ABS FAIL Lina P INE_ABS FAIL

10 dés 10 dan

0 B 0B

-10 dem 10 d

-70 48
i
4 Start 9.0 kHz S0007 pts Stop 19.1 GHz
Start 9.0 kHz 30006 pts Stop 9.0 GHz Spurinus Emissians
[Spurious Emissions Rangolow | Rangaup | REBW. |___Ppowarabs |
Rangelow | Rangeup | | |__Ppowerabs | Avimit | 9.000 kHz 30.000 MHz 1,000 MHz | [To] 0.20 dBm*
2,000 kHz 30 kH; 2 1,000 MHz 3 81 MHZ -36.45 d8
30,000, MHz 13718891 MHz 1,000 bHz 84268 GHz ~37.68 dim
855,000 MHz 1.000 MHz M 1.000 MHz -35,64 dim
1,000 GHz 1.000 MHz | 242 GH. 1,000 MHz | 71 dem I
3,000 GHz 1.000 MHz B.21085 GHz 1.000 MHz 2.97 dam -19.97 d8
7,000 GHz 5.000 GH: 1,000 MHz 8.68466 GHz 1.000 MHz 44 dam -16.44 di
bil )| Ready i Heady aRnvEras Al )
Oate: 1 MAR 2017 180804 Date 1 MAR 2017 182708
Spectrum Spectrum
RofLovel 24,60 dBm  Offset 14.60 g8 Made Auts Sweop Rof Level 25.40 dBm  Offset 15.40 8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 hax
50 dhipit Gheck FALL h EALL
Line _LPURIOUS_|LINE_ABS FAIL EPURIOLS_LINE_ABS_ FAIL
10 d
o' DB
20
=0 B
50 d8
-70 48
i
: Start 9.0 kHz 50007 pts Stop 19.1 GHz
Start 9.0 kHz 30006 pts Stop 9.0 GHz Spurinus Emissians
[Spurious Emissians Range Love RBW. | Froguans |__powerabs | aumie |
Rangelow | Rangeup | REW | |__Ppowerabs | Avimit | 9.000 kHz 1,000 MHz | 145802 khx® -2.54 dim* 0.45 d&* |
2.000 kHz 30.000 MHz 100.000 kHz d 1 8 30,000 MHz 1,000 MHz 79082700 MHz -37.20 d8m ~24.20 d§
30,000, MHz 000 MHz 1,000 MHz -24.90 db 000 GHz 1,000 bHz 1.73499 GHz -37.78 dim -24.78 d8
855,000 MHz 1.000 G 1.000 MHz 5510870 MH -36,58 dim - 5GHz 1.000 MHz 1.91851 G ~30,78 dém -17.76 dB
1,000 GHz 3.000 G 1.000 MHz | -37.01 dem | 000 GH 1.000 MHz | 6.70978 GHi -32.28 dem 26 d8 |
7.000 GHz 1.000 MHz -33.37 dam -20.37 d8 2 13.900 GHz 1.000 MHz 1285486 GH2 2.75 dBm -19.75 d8
5.000 GH: 1,000 MHz -35.13 dim -22.13 d& 19.100 G 1.000 MHz 18.65637 G 34 din -16.84 di
)i Ready A ) ] Ready WRNEEET y

Oate | MAR.Z017 18.08:38
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SPORTON LAB.

ea FCC RF Test Report

Report No. : FG711916A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 2540 dBm  Offset 15.40 df
SGL Count 10/10

Made Alto Sweep

heck

FALL

EPURIOUS_|LINE_ABS

FAIL

50 db
70 HiB
Start 9.0 kHz 50007 pts Stop 1.0 GHz
[Spurious Emissians
Rangelow | Rangeup | RBW | Froquency | PowerAbs |
9.000 kHz 20,000 MHz 91.43403 WHz" -2 41 din
30.000 MHz 1.000 GHz
1,000 GHz 1.705 GHz
6 3,000 GHz 263401 GHz
7.000 GHz d 634033 GHz
13.800 GHz 1,000 MHz 2 44 dam
13, 18.000 GHz 1.000 MHz z -28.12 dim
Ready LLEEETE ]

Middle Channel

Ref Level 2540 dBm  Offset 15.40 df
SGL Count 10/10

Made Alto Sweep

EPURIOUS

5

FAIL

80k
70 8
Start 9.0 kiiz 50007 pits Stop 19.0 GHz
[ Spurious Emissians
Rangelow | Rangeup | REW | Frequency | powar | auimit |
9,000 kH2 30.000 M 1 sz -2 -
30.000 MHz 1.000

1.705 z
3,000 GHz =
7.000 GHz 1.000 MHz -32, 64 dém
13.800 GHz 1.000 MHz -33.18 dam
18.000 GH2 1.000 MHz 2 -2
- —
Ready WA . 4

Highest Channel

Spectrum

Count 10/10

Ref Level 25.40 dBm  Offset 15.40 68

Mode Auto Swesp

50 db
=70 i
Start 9.0 kHz S0007 pts Stop 18.0 GHz
[ Spurious Emissions
RangeLovw | Rangalp | REBW Froguancy |___Powar Abs ALimit
9,000 kH2 30.000 MHz 47001 kHz* -2.52 dBm* 10,48 de*
30.000 MHz 1.000 GH2 0931.40680 MHZ -37.14 dBm 4,14 d8
1.705 GHz ditm 7 di
3.000 GHz -31.16 dBm
7.000 GHz 1.000 MHz -32.70 dém
13.800 GHz 1.000 MHz
18.000 GH2 1.000 MHz 15.77894 GHz

Oste | MAR.2017 183528

- —
B Ready  ERANNINNN 4
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swamanas. FCC RF Test Report

Report No. : FG711916A

Frequency Stability

Test Conditions Middle Channel G(SG'\S\?;) (EDGGSI;\A(?Iigs 8) 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0287
40 Normal Voltage 0.0024 0.0024
30 Normal Voltage 0.0084 0.0359
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0191
0 Normal Voltage 0.0048 0.0263
110 Normal Voltage 0.0072 0.0347 PASS
-20 Normal Voltage 0.0012 0.0395
-30 Normal Voltage 0.0036 0.0323
20 Maximum Voltage 0.0000 0.0347
20 Normal Voltage 0.0096 0.0311
20 Battery End Point 0.0072 0.0215

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V
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swamanas. FCC RF Test Report

Report No. : FG711916A

Test Conditions Middle Channel Gs(géfﬂc;o (Echggcl:?:sc)s 8) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043 0.0181
40 Normal Voltage 0.0005 0.0191
30 Normal Voltage 0.0191 0.0053
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0027 0.0165
0 Normal Voltage 0.0016 0.0027
-10 Normal Voltage 0.0154 0.0197 PASS
-20 Normal Voltage 0.0000 0.0021
-30 Normal Voltage 0.0149 0.0218
20 Maximum Voltage 0.0138 0.0181
20 Normal Voltage 0.0128 0.0122
20 Battery End Point 0.0048 0.0186
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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swamanas. FCC RF Test Report

Report No. : FG711916A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0191
30 Normal Voltage 0.0179
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0239
-10 Normal Voltage 0.0215 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0203
20 Battery End Point 0.0143

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : IHDT56WC4

Page Number

1 A32 of A34

Report Issued Date : Apr. 01, 2017

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




swamanas. FCC RF Test Report

Report No. : FG711916A

Test Conditions Middle Channel (WREA%%SEEESH) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0037
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0043
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0032
20 Battery End Point 0.0016
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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swamanas. FCC RF Test Report

Report No. : FG711916A

Test Conditions Middle Channel \(/\I;(li/IDCMfzgaKldpls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0121
40 Normal Voltage 0.0139
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0012
20 Battery End Point 0.0081
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

For Battery 1

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -45.13 -13 -32.13 -51.20 -47.45 1.33 5.80 H
2508 -44.18 -13 -31.18 -55.91 -47.35 1.58 6.90 H
Middle 3348 -67.39 -13 -54.39 -76.60 -70.89 1.85 7.50 H
1672 -52.06 -13 -39.06 -56.67 -54.38 1.33 5.80 V
2508 -48.66 -13 -35.66 -58.51 -51.83 1.58 6.90 \
3348 -67.06 -13 -54.06 -76.08 -70.56 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -62.48 -13 -49.48 -65.08 -64.80 1.33 5.80 H
2508 -55.63 -13 -42.63 -64.98 -58.80 1.58 6.90 H
Middle 3348 -67.41 -13 -54.41 -76.62 -70.91 1.85 7.50 H
1672 -67.01 -13 -54.01 -68.88 -69.33 1.33 5.80 \
2508 -57.36 -13 -44.36 -65.33 -60.53 1.58 6.90 \
3348 -68.30 -13 -55.30 -77.32 -71.80 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -69.09 -13 -56.09 -72.60 -74.08 1.88 6.87 H
5640 -64.58 -13 -51.58 -72.77 -71.88 2.38 9.68 H
Middle 7520 -61.94 -13 -48.94 -73.97 -71.01 2.74 11.81 H
3760 -67.90 -13 -54.90 -71.69 -72.89 1.88 6.87 \
5640 -64.82 -13 -51.82 -73.39 -72.12 2.38 9.68 V
7520 -63.43 -13 -50.43 -74.14 -72.50 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -68.14 -13 -55.14 -71.65 -73.13 1.88 6.87 H
5640 -65.32 -13 -52.32 -73.51 -72.62 2.38 9.68 H
Middle 7520 -61.93 -13 -48.93 -73.96 -71.00 2.74 11.81 H
3760 -67.60 -13 -54.60 -71.39 -72.59 1.88 6.87 \Y
5640 -65.55 -13 -52.55 -74.12 -72.85 2.38 9.68 \Y
7520 -64.19 -13 -51.19 -74.9 -73.26 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -67.92 -13 -54.92 -70.52 -70.24 1.33 5.80 H
2512 -55.99 -13 -42.99 -65.34 -59.16 1.58 6.90 H
Middle 3342 -61.77 -13 -48.77 -70.98 -65.27 1.85 7.50 H
1672 -69.31 -13 -56.31 -71.18 -71.63 1.33 5.80 \
2512 -56.79 -13 -43.79 -64.76 -59.96 1.58 6.90 V
3342 -64.06 -13 -51.06 -73.08 -67.56 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -69.02 -13 -56.02 -72.53 -74.01 1.88 6.87 H
5640 -64.87 -13 -51.87 -73.06 -72.17 2.38 9.68 H
Middle 7520 -60.98 -13 -47.98 -73.01 -70.05 2.74 11.81 H
3760 -68.86 -13 -55.86 -72.65 -73.85 1.88 6.87 \Y
5640 -64.28 -13 -51.28 -72.85 -71.58 2.38 9.68 \Y
7520 -63.63 -13 -50.63 -74.34 -72.70 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3465 -64.21 -13 -51.21 -71.00 -69.10 1.81 6.70 H

5196 -56.06 -13 -43.06 -68.74 -62.96 2.23 9.13 H
Middle 6930 -59.84 -13 -46.84 -75.02 -67.90 2.60 10.66 H

3465 -65.25 -13 -52.25 -70.45 -70.14 1.81 6.70 V

5199 -56.98 -13 -43.98 -70.53 -63.88 2.23 9.13 V

6930 -59.89 -13 -46.89 -74.94 -67.95 2.6 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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For Battery 2

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -50.33 -13 -37.33 -55.56 -52.65 1.33 5.80 H
2508 -45.41 -13 -32.41 -56.87 -48.58 1.58 6.90 H
Middle 3348 -67.13 -13 -54.13 -76.34 -70.63 1.85 7.50 H
1672 -55.65 -13 -42.65 -59.33 -57.97 1.33 5.80 V
2508 -53.02 -13 -40.02 -61.18 -56.19 1.58 6.90 V
3348 -67.64 -13 -54.64 -76.66 -71.14 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (GSM)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -68.66 -13 -55.66 -72.17 -73.65 1.88 6.87 H
5640 -64.36 -13 -51.36 -72.55 -71.66 2.38 9.68 H
Middle 7521 -62.50 -13 -49.50 -74.53 -71.57 2.74 11.81 H
3759 -68.61 -13 -55.61 -72.4 -73.60 1.88 6.87 \Y
5640 -64.27 -13 -51.27 -72.84 -71.57 2.38 9.68 V
7521 -62.77 -13 -49.77 -73.48 -71.84 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3465 -64.01 -13 -51.01 -70.80 -68.90 1.81 6.70 H

5199 -58.75 -13 -45.75 -71.43 -65.65 2.23 9.13 H
Middle 6930 -59.25 -13 -46.25 -74.43 -67.31 2.60 10.66 H

3465 -66.08 -13 -53.08 -71.28 -70.97 1.81 6.70 \

5199 -57.52 -13 -44.52 -71.07 -64.42 2.23 9.13 V

6930 -59.05 -13 -46.05 -74.1 -67.11 2.6 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : IHDT56WC4

Page Number

: B6 of B6

Report Issued Date : Apr. 01, 2017

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




		2017-04-01T18:37:09+0800
	JonesTsai




